CREALITY

Multi-Function Module Machine User Manual
ZINEEtE AN IR
( cP-01 )




Content ez

Dear Consumers,

Thank you for choosing our products. For the best experience, please read the
instructions beforeoperating the Printer. Our teams will always be ready to render you
the best services. Please contact us via the phone number or e-mail address provided
at the end when you encounter any problemwith the Printer.

For a better experience in using our product, you can also learn how to use the Printer
in the following ways:

View the accompanied instructions and videos in the Storage card.

Visit our official website www.creality.com to find relevant software/hardware
information, contact details and operation and maintenance instructions.

BB =4/

RIS R =40 M. N T B EA A S, BEEER 2 A FAR Iz AR,
HI IR BRI B B e BRI TR R,

O = AP Z & A TR RN RS EER T R TICB I AR, HRE
FBRLERPTIE MR RIS IR S A THITIK R,

T &S B PRI TR = G, R AT DM LT 75 SURBIE SRR (EANIR :

WA A it B < VR ] ATE T A -R P BIAB X 58 AR 15t PR B AT

BIAR=LEE R - www.cxsw3d.com ER] LIEfEHeIIE = 4B W SHAR R RS B AR T

RERIEIEERASER.

[/ (=

o) =/ [

Notes
BRI

Assemble the 3D Printer

2R3 3D FTENA

Use the 3D Printer
{EFA3DFTEN,

Level the Heated Bed

BE

Load Filament

R

Start Printing
FHIGFTEN

Use the Laser Engraving
BRI REZIA

Use the CNC Engraving

{EFACNCREZI,



NOTES (ER

-__________________________\

- e e o e o e e e o e o e = e e

- mm o mm o mm mm mm mm o mm e mm e mm mm Em mm e mm mm mm mm e mm e mm e e mm e mm e mm e e mm e mm e mm e e mm e mm e mm mm mm mm e mm e e mm e mm e mm e e mm e mm e e e e e e e e o e e

1.Do not use the printer any way other than described herein in order to avoid personal injury or property damage.

2.Do not place the printer near any heat source or flammable or explosive objects. We suggest placing it in a well-ventilated, low-dust environment.

3.Do not expose the printer to violent vibration or any unstable environment, as this may cause poor print quality.

4.Before using experimental or exotic filaments, we suggest using standard filaments such as ABS or PLA to calibrate and test the machine.

5.Do not use any other power cable except the one supplied. Always use a grounded three-prong power outlet.

6.Do not touch the nozzle or printing surface during operation as they may be hot. Keep hands away from machine while in use to avoid burns or personal injury.

7.Do not wear gloves or loose clothing when operating the printer. Such cloths may become tangled in the printers moving parts leading to burns, possible bodily injury, or printer damage.
8.When cleaning debris from the printer hotend, always use the provided tools. Do not touch the nozzle directly when heated. This can cause personal injury.

9.Clean the printer frequently. Always turn the power off when cleaning, and wipe with a dry cloth to remove dust, adhered printing plastics or any other material off the frame, guide rails, or
wheels . Use glass cleaner or isopropyl alcohol to clean the print surface before every print for consistent results.

10.Children under 10 years of age should not use the printer without supervision.

11This machine is equipped with a security protection mechanism. Do not manually move the nozzle and printing platform mechanism manually while booting up, otherwise the device will
automatically power off for safety.

12.Users shall comply with related nation and region’ s laws, regulations and ethical codes where the equipment or produced prints by itis used, and users of our product shall not use
aforesaid products to print any end-use products,objects,parts or components or any other physical prints that violate the national or regional laws, regulations and ethical codes where herein

referred product and produced prints by it is located.

- e e o e e e e e e e e e e e e m e e e e e e e e e e m e e e e e e m e e e e e e m e e e e e e e e e e e e e e e e e e e e e e e e = e e =

LIBNE=RAERERRERTRERIAR T ERER T, BREMBZTIN B BEN HK;

2 BB FNKEEZ A B RS PR, BB AR EEBEN. AR D ERIFER;

VBT EMUR B IR A N E BT IRERIMER, MR MFTENNITENRE;

4 BIWEAT SEEFEM, RIS H KB ENN S 51IF

SVENE LRI EPEAEMT RERANE, BEARINHIRIRE, BRELHEIBETEMEAN =L IEE;

6 IR /DAEFTENAL TAFETHEEARISIE LU AR, BT LEHINE B2, ERA B E;

TIBDIERIEN BB M FESESY), LRI shabth W A S B SN ENTIEIHRE;

8 TEFTENSE R /e R B I AP Sk B FOR B BN TRk ERIAEMTBIET %, BEMIBIERBFMERCSL, UBhHIN 25,

O\ B MR, EHITERTEAYIE R T, BT ATEINEN S B8, AR EFMARERFTEIM R S LRRY);

10.FIRTEL0% LU TR LE, 5708 B AR MEMNIE R FMEAZE, LRERASHE;

1L ANIRBEREHRIPIE], BDEFTVRS T Foh RES B L S TENF a1, éﬂﬂiﬁ%AéﬁttﬁEﬁ%MﬁF'

12 fEAENETIRETENT mS IR &R AN E R M EOER AN, B TERIETE, MR ERR S~ miT B B ENT m S IR AR N ER.
wPORR AR m et

1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1



Introduction &&&En

Filament holder|#}Z2

Z axis motor 1|Z4fEEA1
Z axis motor 2|Z5HEa#12

Z axis module|Z4#i&E4R

Replaceable module|A] E#iELH
Extrusion mechanism

BriAAL

X limit switch|X4@PRAIFF =
Nozzle|BiHs

X axis motor|XshEH]

. Y axis motor|YiHEEHL
Z limit switch|Z3hBRAIFF %

Hotbed platform|ii#FE& Voltage switching switch

BRI R X

Storage card slot &USB port
FHE-RIBAUSBHEEO
Power switch|EBiEFF X

Display screen| B ~R

Base frame|/FEE




Parameters &%

3D Printing Basic Parameters|3D$TENE RS2k

Laser Engraving Basic Parameters| Syt Bz E A S5k

Model | B4 S CP-01
odel | 25 Engraving size |BZI R ~F 200*200mm
Printing Size | BB R~f 200*200*200mm :
| : Supported filament|3#5##y | /0O, Paper, plastic, leather, etc.
Molding Tech | BB AR FDM NN E NS
Nozzle Number | Bisk# 2 1 File format|2 XX &= JPG
Slice Thickness | IR ER 0.1mm-0.4mm Slice Software | BIFRB A4 CrealityWorkshop-en
Nozzle Diameter | BIEEE Standard 0.4mm | #5E20.4mm
Precision | {TEN{EE +0.Imm
Filament | $TED#A#S 1.75mm PLA
- CNC Engraving Basic Parameters|CNCRZIE 2 B4k
File Format | 15 Z3F1& = STL/OBJ/AMF
Working Mode | TENA = Online or Storage card offline | BXASk 7z &R Engraving size |BZIR <F 200*200mm
Slice Software | AIATIF M4 | Creality Slicer/Cura/Repetier-Host/Simplify3D Main spindl;gr;;ga\t%onalspeed 4800rpm Max
&
Power Supply | B BBIE Input| #IA:AC115/230V  50/60Hz Wood, paper, PCB, plastic, etc
= Supported filament|3z#5t1%} T per By
Output Voltage | HithEBE 24V AR K. PCB. 2%}
Total Power | §IEINE 350W Standard cutter size|tREC/JER~T HRCSStu%&%’;g&%‘gﬁfgjimr%4*1
Bed T ARERERE <100°
ed Temp | AAREER ‘ File format| e 2t PG
Nozzle Temp | Bl R=EE <250°C . .
Drill chuck clamping range 0.3-0.4
Resume Print | Biea424] Yes| & SER A FIFEE uamm
Filament Detector | BrEH&T No | & Slice Software | ATFEA Y1 3R {4 CrealityWorkshop-zh
Daul Z-Axis | 3 Z3 Yes| B
language Selection | FZEt]Jik Yes | B
Operating System | EBfRIR(ER S Windows XP/7/8/10 MAC/Linux
Printing Speed | TENRE <180mm/s,Normal|IEE /3 30-60mm/s




Parts List S5 8

Ds

Gantry Frame x1

JFEEE pANES

Carving Platform x1

REXIT S 3D$TENK

e 3D Print Head x1

e Laser Machine Head x1
BRIk

=D

e CNC Machine Head x1

CNCREZI

0 Acrylic sheet x1 Board x1 Filament(200g) x1 @ Tool Box x1 Power Cord x1
NI WAL AR #47 (200g) THES IR
( #
N = <.
;ﬁ Tool list TaaE:
== X
J[p_t Wrench & Screw Driver x1 D @ Storage Card & x1 — @ Spatula x1 aill @ Pliers x1
[Ll; IRFFE22T] Card Reader §=7] O
EERFIERSR
/ Nozzle Cleaner x1 M4*8Hand Twist Nut x10 ¢ @ M4*8 Hexagon Socket x6 r @ M4*8 Hexagon Socket x6
bE:Eay M4*8F iRz Cap Screws Button Head Screws
M4 X 87 AR k182 M4 X 87 A T E k82
g M4 T-Nut x6 EX0 Filament Holder x1 Filament Holder x1 M4*50 Hexagon x4
m‘ MATEYIR RS ¥z . - Tube with Nuts Countersunk Head Screw
HERIES M4*50 7 F kiR 22
’ ] A&B Code x4 .Q_q @ CNC Safety Goggles x1 w @ Teflon Tube x1 ii Spare Parts x1
A.BH3{F CNCHiPERER \ / 7 WA 4 Bm
I M5*40 Sems Screw x12 Versatile Wrench x1 ' @ M3X10 Set Screw x6 ﬁ Laser Safety Goggles x1
M5*404H 1842 ZThee/ MRF M3X10E k18 22 BABRIFER R
R Type Clamp x2 y;/ Engraving Tools x1 w M4 butterfly nut x4 / Cable Ties x 1
Q @ REIZ R 7] @ MASREZR L




c Base Frame x1
[ERIEE

e Gantry Frame x1
yARES

M5
D

Install the Gantry Frame =72

Put the gantry on the base, tighten and fix it with 8 M5*40 combination screws
FA8TMS 40 SR LI IR E FIRE L, ITREE

*40 Sems Screw x8
*40LEE IR

N o e e e e e e e e e e e e e e e e e e o e =



Install the 3D Print Head %#3D$7E0%

Install the machine head and fix it with 3 thumb screws or 3 M4*8 hexagon socket cap screws
LI, A3RFITIR L 3FIMA X 8RN AE LR iTEEE

0 3D Print Head x1
3D¥TENL

'

M4*8Hand Twist Nut x3
M4*8FiTiFes

[

@ M4*8 Hexagon Socket x3
Cap Screws
M4 X 87 A EIE K182




Install the Z axis and X axis Limit Switch Z&zsfxsmpRiF%

Fix the limit switch for Z axis and X axis with 2 M3*10 cylindrical head screws
FAAFRM3X 101 KR 225 7 4 XH PR (U FF X B TE

=

’

@ M3X10 Set Screw x4
M3X10E 13k 18 42

[

L

/

———————————————————

Y Z77777774

— e mm o e mm e mm o mm o e o = - -

N o e e e o e e o e o e m o mm e o e o e mm e = =



Cable Connection &&i#4
1.Insert signal wire into machine head 2.Connect the X axis motor line 3.Fix the line of X axis limit switch and X axis motor with R type clip
1LRESEIENK 2.5 2XHENE% 3. ARE KE EXHMRAIF XXM BN

%

@ R Type Clamp x1
REYLE T




Cable Connection &&#4
4.Connect the Two Z axis motors line 5.Install decorative belt, clip the motor wire of Z axis into the profile slot for Z axis.
4EERZBHEE N 5. R BRI, HZAB A REZMEMIER

TN
|
¢ [

REMRANZHEAHE ER0RIFHEL, 27BN AN RMEEE EEITH
Take out the decorative tape that has been inserted into the Z-axis profile
groove, and insert the Z-axis motor wire into the profile groove and attach
the decorative tape.




Cable Connection &4

6.Fix the signal cable with R clamp, M4*8 Hexagon Socket Button Head Screws, M4T nut 7.Power connection

6. FAREISE MAX SN/NATFEKIRLZ MATEMEREEES & T.IZNER
u Caution

@®Select the correct input voltage to match your local mains (115/230V)

®Damage can occur if voltage is set incorrectly.
® Connect the power cord and turn the power switch to 1 to turn it on.
@ Power Cord x1
RIRZ

®Do not connect or disconnect the cables when the machine is powered on.
©iEIZEFAIN B EACE G AHEE (115/230V)
OURBEIZFENIER, FIEERIEMMIA,

O EIEEIREHISHEIRAXLE LB AN

O LM ZRBARY, BEESMIEES

______________________________

7

@ M4*8 Hexagon Socket x1
Button Head Screws
M4 X 8RN A TFE LB

] \

1 I

1 I

1 I

1 I

1 I

1 I

1 I

1 I

_ Y A, = LT .

agh jz . ° | ° g i i) j{ |

= = 1 e K 1

——m I

M4 T-Nut x1 : — ,

MATELR &} Lo - :
|

1 I

1 I

1 I

1 I

<« | |

\ /

@ R Type Clamp x1
REIE




7 Bed Leveling #x¥a
. Tighten four leveling nuts at the bottom of the platform before initial leveling. 2. Select “Setting” —Leveling, clicking number ®/2/3/®/®
AR, ITETFERENEMEATES 2828 E T, fEHFO/2/6/@/6

CREALITY Setting; : Leveling CREALITY

Refuel

P

Motor Control Language

CREALITY = 3 CREALITY




3.Move the nozzle the front/left leveling screw and adjust the platform height by turning the knob underneath (The thickness of a piece of A4 paper).

4.Use a piece of A4 paper (standard printer paper) to assist with the adjustment, making sure that the nozzle lightly scratches the paper.Complete the adjustment
of the screw on all 4 corners.Repeat above steps 1-2 times if necessary.Keep adjusting until there is slight resistance on the A4 paper from the nozzle.

5.Click number ® to test if the platform gap is proper.Repeat above steps once or twice if necessary

3BTRS R IR E ML TR, AT TENE S BIE S &L FRIFILSRE, BEEL 0. 1mm (—KAABNEE)

4 FATRT AR BB — SKAA LR R BN A T, (RIS RISF RETEA4LR £ ™= RIR R STRLIN N L AT IR 22 915 . BT 2 B BT RIShA4LERY BB 32 513k B BB RV R 77,
5.REFO, MATFEPREERESSE, IBHENEE ERFEL-2R

I
-

The nozzle is too far away from the platform, so the
consumables can not adhere to the platform.

ISR T & NT, M AT S Lo

Filament are extruded evenly, just sticking on the platform.
MBS, RFIET A Lo

O

The nozzle is too close to the platform, and the filament are
not extruded enough, even scraping the platform.
BB T AKX, #METHRE, EEEIFF &,

5
E ©
=i




Preheating
ke

Method 1 FiEl

CREALITY trol CREALITY CREALITY

CREALITY

gl

Control Settings Automatic Manual Cooling Head selection

0/27°c

Method 2 T2

CREALITY trol CREALITY CREALITY CREALITY

®

Control Settings Automatic Manual Cooling Head selection

CREALITY 3 CREALITY ; CREALITY

F CREALITY

Nozzle temp: Nozzle temp: SRR

Hot-bed preheat: - 0~110°C Cooling Hot-bed preheat: FABRTR - 0~110°C

Hot-bed temp: Hot-bed temp: 4 RESRE

BT
ESkIREE

200
2

d
6




Install The Rack Z#ize

Attach the Bracket with two M4*8 Hexagon Socket Button Head Screws and two M4 T-Nut, Attach Spool Holder with included Nuts.
When you wait for the temperature to rise, hang the filament over the Filament Holder
FA21°M4 X 87N FEKIRZA2MMATR BB EERIEXE, AERBSEERE, SEEFFPRE LA, IBEMEERE L,

|
HHHHHHH
I

/|

Filament(200g) x1
¥4 (200g)

=0

Filament Holder x1
SR

Filament Holder x1
Tube with Nuts
L SN=PNEEES

= 45° y
4 o /N
@ M4*8 Hexagon Socket x2 :\ o
Button Head Screws ' {{(lefyett——{|(M@xw00OCRKE T -
M4 X 87X A Bk i 22
For smoother printing, the end of the filament
should be placed as shown above.
e T IRRISE AT EN, FEMBOR 131 B W SN P 7T
M4 T-Nut x2

MATEUR S



Load Filament ##

Insert the Teflon tube into the pneumatic joint. When the temporary temperature hits the target temperature, press and hold the
extruding module's spring and feed in the filaments to the nozzle and keep await until you see liquid filament comes out of the nozzle.
K| ERRNRIEL, SaEEAT BRRERN, REFFHNEE, BEMBASFTHIVNLEEREUE, FE 2B AE MR IR R M
BEEHTM.

P e e e e e B R R

e

Tips: How to Replace the Filament?

1. Cutting filament near the Extruder and slowly feed new filament until they are fed into the new filament.

2. Withdrawing the filament quickly and feeding the new faliment after nozzle preheated and filament pushed a little forward.
Tips: SN{AIERFEN?

HiE— EREF U ISR EI b, M ERZEN, ERIFEMRENSEE AL,

FEZ RIS, SREMERTEH— TG, URMEFEM, RIREMIEN.




Start Printing
FHATTED

CREALITY

fd

Creality Creality Slicer
Slicer_1.2.3.msi

1. Double click to install the software. | L& 4
2.Double click to open the software. | $TFF3R {4

Configuration Wizard

Ad

This wizard wil help you i

Configuration Wizard
Custom RepRap information
Configuration Wizard
RepRap machines can be vastly different, <o here you can set your own settings.
B8 sure to review the default profie before rurring it on your machine.
1f you ke a default profi for your machine added,
What kind of machne doy] then make an issue on git
Ocr-100 You wil have to manualy instal Marlin or Sprinter frmware.
O®RS Machine name P01 ]
Orss ——
e Machine width X (mm) 200 |
OR-3040/CR-30405 Machine depth Y (mm) 200 ]
Ocr-4040 e
Machine height Z (mm)
OcR-5080 ]
Ocres080 Nozzle size (mm) 04
OcR-10mini Heated bed
OR-10/CR-105 Bed center s 0,0,0 (RoStock) (]
OcR-105 Pro
Ocr-1054
Ocr-1055
ORrx
Oran
Ocranpro
Oender-1
Oender-3/Ender-3 Pro/eny
Oender5
Oother (Ex: RepRap, Ma]
@ custom...
“The collction of anonymol
“This does NOT submit you
Submit ancrymous Usage
For full detats see: hitp/) s Eae)
<back |[Next> Cancel

e ] |

3. Select

language—Next—Select

your machine—>Next—Finish.

EEAT

EHHLER S8 B

EEES
TR SR TR L AR E Al LS i SR
sEms TEETHTELC AE B AR .
MRS, BUEHOEET S  Fidie:

RN ETE

O R-100 PSSR FEEET Marlin or Sprinter Bl
el W ERREE = 80;,5 HEEH [eor |
SEASHRBIREN O o bl
= = BRI
FEEANES: [qnd O RAvd0/GRanans | EOR 2

O cr4o40 1S 200

S s

O cr-5080

o RTIEEME

2] Tiearhis (0,0,0) _EENE(Rostod) (]

O CRA0/CR10S

O cr-105 Pro

O crR10 54

O®1085

O®rx

QO crao

O cr20 Pro

QEnder-1

O Ender-3/Ender-3 Pro/

OEnders

O Efe o epR:

©aEuNE

EEHRERIIRED

BHTAER o

RREEER -

PSS httpy . | <gack [ Finsh cancel

< el

3RRIEFRIES > Next—1E R N
A —>Next—Finish, FERISE.

Load

>> SEENEN ) B )

fd =

Creality Shicer

4.0pen the software—Load—Select the file—>Wait for slicing to finish
FIFFOIR8 =281 7 R — Load GRENSZH) —ikiE > 4




13 Start Printing
FHATTEN

CREALITY

"% i

CREALITY

5.Generate G-code, and save the gcode file to TF card. in the Storage card — Print
£/ G RIB—F7E BAFE R >REFER>FERNX
4 —FHIAFTEN

File names must be Latin letters or numbers, not Chinese
characters or other special symbols
XHEBRERT FREHTF, PN FREMFTHRTS

6.Insert the Storage Card — Select
“Procedure Selection” — Select file

CREALITY

e File List 15
® o/21¢

CREALITY

XHHIR | s

Notes: For details on the software instructions, please refer
to the slicing software manual in the memory card!

BB R ERREIFS, BREME R AR ERFM!

Selected file

P BIZ {




14 Transform into a Laser Engraver stz
Use to (jog mode)move the 3D Printing Module to the illustrated position. 1.4 (s=shtE=R) ¥ 3D FTENMRAZEHEIER M E,

Click“Setting” — “Move”—Click "Z + / Z-" to move the Z axis, with a gap of 60-80mm between machine head and the upper surface of workpiece
R RE Bl >R “Z+/Z-7 E 2B, M SLEE T &R E60-80mm

CREALITY

®© o0/25°c & o0/27¢

0

Motor Control Language

CREALITY




Transform into a Laser Engraver SZEsugotmzim,

2.Pull out the signal cable, remove the 3 screws, replace the laser engraving head, fix the laser module to the X axis and insert the signal cable.

23IRHIES Lk, 1 T 3TURLL, FHUSVCREZIK, AVURARER X MH BN E S 4.

Caution
Please turn off the power and disconnect
the power before operation.

BFRNB SR, FE IR

e Laser Machine Head x1
B BRIk

'

M4*8Hand Twist Nut x3
M4*83F4TiR 22

E

@ M4*8 Hexagon Socket x3
Cap Screws
M4 X 87N A B K18 2




16 Transform into a Laser Engraver stz
Click“Control”—Click “Machine head selection”—Select laser machine head (no need to return to home)
R “THRR > md NKEER S mFFNE (RFRELRES)

CREALITY CREALITY &

g | Wl
ﬁ ,EB LI;] 3 ‘E"
Control Settings Automatic Manual Cooling Head selection

© o/25¢ & o/27% © o0/25°c ®) o0r27°c

Head Selection CREALITY

N
) .
3D Print Fan Laser

CREALITY CREALITY

3DITENRER MK

Click "Z +/ Z-" to move the Z axis, with a gap of 60-80mm between
machine head and the upper surface of workpiece
R “Z+/Z-7E 2% oh, NISkEEE T4 ERE60-80mm




4.Place the material , Immobilize the material

Transform into a Laser Engraver usugsesizii
4. TREMEL, BEME

[[]
[

uTips:l.Please make sure to take safety precautions

% B @ , against accidents
— ] 2.Make sure the fixtures and binder clips don’ t
— impede the movement of the linear modules.
BB LiIFSuMrRebhirtEn, URERESI

i

Non-standard

JFATEC

E Q 2 HBRERF RIS ELARERITED



18 | Laser Head Focusing #tsxds

Turn the knob to adjust focal length until a focal point appears on the wood plate—Double click 5 to position
hes% el A EREE, E%K*&J:E’J%ﬁé‘é%ﬁ%ﬂfﬁﬂﬁi BT EAL

Y-axis:

/3

EEl 100.0

X
° Vel

— ZH:

Laser Safety Goggles x1
BFEBRIPERER

Tipsiazes

1.Please wear laser goggles in advance to protect yourself from laser damage during your operation.
2.Please operate safely, to prevent yourself from touching the running laser printing head and laser
irradiation range to get injured.

LEEER, RAEEPECLIFES, BRRnE

2BREBME, R TERRSCTENK RS BRETEE, URZ5.




Start Laser Engraving stz

1. Double click to install the software. | ®%E3 4 2.Double click to open the software. | s T

e = ® o

Crealityworksh CrealityWorksh
op{en}2019-3-1 oplzhl2019-9-1

D.exe D.exe

Creality Workshop Creality Workshop

Notes: For details on the software instructions, please refer
to the slicing software manual in the memory card!

BEER RMHERGRRIFE, BRFE R A R ERFA;!




Start Laser Engraving A&tz

Open CrealityWorkshop — Select Laser Engraving— Insert image — Generate bool — Save into Storage Card.

@ CrealityWorkshop.

Images (*jpeg

File Name(N): | hua Open(o)
23 1 B 1
1.Select the print mode and click "Open".
@ CrealityWorkshop
[ @ Outline O Grayscale O Hlackbhite

i
i
o
i
i

(B i 23 i

3.Adjust the binary value to your satisfied size, and click 4 Adjust the width and height within printer’ s printing

“Finish”. size. click “Export Gcode”to export the printing file.



Start Laser Engraving A&tz

fTFFCrealityWorkshop® R —1&#F Bt U1 F, ANEG>E R TIB>RE (REDEHEFR)

& Open File
=i FaTAE I eI BUHITE

WEVTRE | o

« -
e

ode | O cHe

R > AWEES (D) > WEER > HAER

® #3

i
@igr Omg OBa

> bt
128 GeodeBHRE

]
2019/8/15 1531 G B
> {@ OneDrive
> O pEm
> S D)

> b

=
L FFTENE, B Ao

@ CrealityWorkshop

| maTie || wETe || wETf || sETE

@R OnE O=H

BB EMHRERBIBENARN, RE Tl .

T
AILBAE . BRA S REITENITEEER,
Rif “SHiGeode”, FHITEN s



29 Start Laser Engraving Fiagotmz)

6.Insert the Storage Card — Select “Procedure Selection” — Select file in the TF card — Start Laser Engraving
BANEEROERRFE>FERIX G- R

CREALITY

CREALITY

=

Control

Selected file
Settings

File List
% () ®

CREALITY

CREALITY o

FEErRBYs

X

1/5

v



Transform into a CNC Engraver M CNCREZIN

1.Pull out the signal cable, remove the 3 screws, replace the CNC engraving head, fix the laser module to the X axis and insert the signal cable.
LIRBIES L, HF F3FURLL, BHCNCRREZSK, B AOLEAREE R X WHIENES o

Caution
Please turn off the power and disconnect
the power before operation.

RIERIIBIERM, HERFF IR

1

e CNC Machine Head  x1
CNCREZIk

'

M4*8Hand Twist Nut x3
M4*8F TR

[

@ M4*8 Hexagon Socket x3
Cap Screws
M4 X 87 A it k8 22




24 Transform into a CNC Engraver #mCNCREZI

Click “Control”—Click “Machine head selection” —=Select CNC machine head (no need to return to home)

Rl FERIRG - R/l WEE > ERCNCHIK (FREERR)

CREALITY

¥

Automatic

© o/25°¢

CREALITY

CREALITY

i nhe
@\ e o

7~ N\
(9]

Manual Cooling
3D Print Fan

CREALITY

0:
al-i-}
FEngR

3DFTENRIER

Head Selection

CREALITY

w

CREALITY

.

boe Ll

=2hir 10mm Imm 0.1Imm ‘h

v

Vi

Sal g
womm § &




Transform into a CNC Engraver M CNCREZIN

3.Remove thessilicon carbon crystal glass on the platform 4.Installation of engraving platform 5.Place the material,Immobilize the material
3RS LEMEIRIBIRT 4 REMZITS 5. REMHL EEME

- e m m o = = = = =

M4*50 Hexagon x4
Countersunk Head Screw

e e e e e e -

A5OSR D
Tips:1.If you install four A&B codes, the actual printing volume
will be smaller than the maximum size.
w 2.Please make sure to take safety precautions against accidents
mEET . LEROMIFZE, LRI RTERR RARST

it e 2 BSBUF RPN, URERESN

= = © o @ e o0,
| | !
I I == !
! | =® 1
. [ ] 1
- [T 1
1 I 1
e Carving Platform x1 : : -1 = @ = :
HzFE I I !
I | U @ !
I I H 1 !
I I !
I I !
1 I 1
1 I 1
1 I 1
1 I 1
| o D o 0 \ !
o Acrylic sheet x1 ! N . _.!
W 71R : i 77 7
1 = == /’ ~ .
| ] 1
| BN/ |
l I | [ I
1 = 1 1
\V I
A&B Code x4 1 e © ! I !
A.BRB{F : = = : '
; o | |
= = 1
: L] = | 1
1 & k] R = = L 1 I
1 1 I
1 1 I
1 1 I
|
|
|
|
|
|
|
|
|
|
|




26 Transform into a CNC Engraver ZmCNCREZI

Attach the CNC Engraving Tools ; Move Z axis downward in 10mm, 1mm and 0.1mm until the drlllJust touches the platform, double cllck to position
FESTIRICNCARA L, 5 RS EhZ5, o B 10mm, Lmm,0.ImmyE{TH5 ), Skl F AL )T :.,xm BT

_— _—
- -

[f

[

Versatile Wrench x1
ZInae/ MR F

Engraving Tools x1

7]

X-axis!

i

e 0.0

bS8 100.0

NN

CNC Safety Goggles x1
CNCBA#RER R

uTips: Drill of CNC machine head rotates at a high speed. Please move Z axis up for a certain
height to avoid the occurence of the drill damaging machine parts .
Please wear CNC goggles to protect yourself from injury during your operation
Please use a multi-function wrench to fix the cutter to avoid falling off during printing
BERT LIEECNCHIK B RS SRR, 1BS0ERZMiai S YaE, MR Kir 84t
BRERIEHR, BEFCNCIFEE, MFREHF, USSR
BEAZEIMRFERITFTRT]), BRITENIERHE




27 Start CNC Engraving sscNCREzl

Open CrealityWorkshop — Select CNC Engraving— Insert image — Generate bool — Save into Storage Card.

&4 CrealityWorkshop @ Open File

[ R
» D &

Pinto quick Copy  Paste

[ posteshotat oo tp0 e folder
Cipboard Organise New

‘ @ Outline O Grayscale O Flackbhite

« v 4 [l > ThsPC > @) > model

Contraller  Export Setting
s 4 A

.

e

huajpg

u

istrator
B ThisPC

B 30 Objects
B Desktop

2 Documents

Images (*jpeg

File Name(N): | hua v
Open(0) | [

PR IR = I

| I |E I
2.Select the file you want to print, and “Open”.
@ CrealityWorkshop
iExport GcoE;E
| I B 1
3.Adjust the binary value to your satisfied size, and click “Finish”. 4.Adjust the width and height within printer’ s printing size. click

“Export Gcode”to export the printing file.



Start CNC Engraving FH4CNCEEZ

fTFFCrealityWorkshopB R —1EZF “CNC” 1/, FEABE G- E M TIR~>RTF (REFZEFHEF)

& Open File
FETHE | EEIE | BETE || BATE

« v o[> HEE > SEEE D) > SEES >

|a FRE

@ OmE OB

> i REAE
Goode BHRE

> f@ OneDrive

2019/8/15 15:31 PG BRIt
> O s

> - FEEE (D)

> b

W hua
B

L& XX .

@ CrealityWorkshop.

SAFIHO COME -

T || wETE | ®ETH || mATE |

BBEMBERRERZHIAN, fd "Rl -

4B BRRE’. ‘BRS ATENNITENSEEN,
HE“SHGeode”, S HFTENS 4,



Start CNC Engraving FACNCREZ)

6.Insert the Storage Card — Select “Procedure Selection” — Select file in the Storage card — Start CNC Engraving
BANFER>EFEFE>FE RIS > FIECNCRER

CREALITY CREALITY L

Selected file

g of
-— T
(G- e

Control Settings

File List

CREALITY CREALITY LN

il brais

XHHIFR |

Tips:1.Drill of CNC machine head rotates at a high speed. Please move Z axis up
for a certain height to avoid the occurence of the drill damaging machine parts .
Please wear CNC goggles to protect yourself from injury during your operation
BB LIEERCNCHIKEHASEEEY, BSUARBZMeEEESE, #Rh
KA EG 2. TR, BIFCNCIFBR, MirLemhir, UREREN




Circuit Wiring

RS RE,

72 Ei!’fJ'L

X axis motor Y axis motor Z1 axis motor|| E1 axis motor | E2 axis motor
X EEEA Y BHEBAL Z1 HEBAL E1 HFEAL E2 HFA
Z2 axis motor

TT T

[

T

-]

-]

1.7

~£92-0L E‘”'EIIH'D'H"H'”'E
2-252-0L (|{|2-25z-04 (| z-zse-0L

-

"

g

O

foecf frmef

&y = = =)

S

= =

=R=]
o2

Storage Card
FER R

Micro USB Port
Micro USB #%[

O 0O 0 0 O
O O 0 0 O

X Limit switch
XEPRAL

EXP1/12864
Screen interface
EXP1/12864
REEO

Y Limit switch

YHHPRAL
[

Z Limit switch

Z HRRAL
[

O 0O 0 0 O
O 0O 0 0 O

Reserved port
FREgHEO

[
Reserved port
FREgHEO

EXP2/12864
Screen interface
EXP2/12864
REEEO

BL-Touch
Reserved port
BL-Touch
FREgEO

Power input
BRRA

FRPR R

Hot bed power output

Controllable fan
AR XE

Uncontrollable fan
R

Heating pipe2
E2 (FRE)

Heating pipe1
ET

Nozzle thermistor

Mk 2N

Bed thermistor

Nozzle thermistor
I5Esk 1388




Hot Swap Adapter Plate Circuit Wiring

AIRIRAE R IR BB IR R 2

Motor adapter cable
BB FEEL

|

~NE
t [ °

-] @

B
B

=] B

-
= .

0 0 0 00 0O 0 00O
0 0 0 00

@
a

o

[

= =
[
B
o

Nozzle thermal extension cable

MR PR A

Cooling fan adapter cable

BN RS e L

Controllable fan adapter
Al KRR

L] IR E R R

" CP-01SPD Board Ver:

Nozzle heating tube adapter

3.96 Terminal

3.96i%F
2.54 Terminal
2.54i%F
E-axis motor line
BB 4%
Cooling fan line Brown
BN R Ea=)
Light blue
RE
green
Nozzle thermal line Be tégék

it €57

Controllable fan line
AIEN R

1) O
el
RHIER N
= cofe 3
&a]@gg

@@41@ I ﬁ@

UGl
aNE 5=
NA = O

2.54 Terminal
2.54i%F

red | gray ||Orange||White
ae)| e | #E ) ae



Trouble-Shooting
. | e - 2 formet e T cord,

. - 1. Rename the file with alphabet and
File name e Aimbers
Slice _ | 1. Move the model and restart the slicing |
. 2. Restore the model with software
- 1. Reconnect the cables |
. 2, Check via the replacement method

Home ‘ N »| XYZ Stepper

A Timit 1. Reconneet the cables
- he cabl

YN L Hove? e rigin’ ¥ switch > 2. Check via the replacement method B
heat bed | N »| hot bed - 1. Reconnect the cables — —»| Resolved
oo damaged &
N normal »| Thermistor > 1. Reconnect the cables < Results »| contact for
\/ replacement
T
The fault
pa I »| Heat pipe = 1. Recomnect the cables — ca:no:uba
nozzle
| identified,
contact to
resolved
1. Reconnect the cables —

j‘\ - N
Gzzle 1 mperat . _
@N»@Y— W\'—» Thermi stor >
Yv

T Slice/ 1. Restart the slicing
Print ? = Y - Timing » 2. Adjust the tension of the synchronous |—]
belt belt
Y Y
Coupling > 1, Fasten the coupling —
Other
il & 1. Clean the filament -
il 2. Replace filament
B chrmes - 1. Recomnnect the cables .
. 2. Check via the replacement method




R AE

IiekeE

(_Am )

(4T
Ep

=IF 7.

2
Bl

=
AE

RIS B

i

\

LR BFIRFDE

7.
=]

Bt ST
B RBHE =
i

\/

\/

HEFE HEaE
1. #RUE
ug 2. #ERUR
3. EHUR
KA > 1. TR RN
e - 1. BHERGEEEFTS
o 2. ERESHEESER
n 1. EEHRE
Hhredl * 2. EHERSE
- | 1. EFEHRE
RRALFFR a 2. BEmELE
ok > 1. EEA
iR > 1. L
HmE = 1. EiEREK
R > 1. EER
o 1. WA
Rl o 2. WRRASHIE
B > EEBHE
it
y 1. ZREHETES
L . 2. FHFEM
T N 1. EiER

2. REBHRERE

-

EREMH
—| R

| R
AR

| BReRs




Due to the differences between different machine models, the physical objects and the final images can differ.The
final explanation rights shall be reserved by Shenzhen Creality 3D Technology Co., Ltd.

REFINETE, LS ETEBMES, BUZYWNE, SKLBRIRITHE=HFXERASME,

SHENZHEN CREALITY 3D TECHNOLOGY CO.,LTD.
11F & Room 1201,Block 3,JinChengYuan,Tongsheng Community,
Dalang,Longhua District,Shenzhen,China,518109

Official Website: www.creality.com

Tel: +86 755-8523 4565

E—-mail: info@creality.com cs@creality.com

ARYIT eI =47 B R 2 E

A REXAREERMEX SR T WEE=/1201. 112
NE)IE . www.cxsw3d.com

RS 400 6133 882

0755-8523 4565




